
D
etailed D

esign Study of W
ater Supply  

and Sewerage System
 for Astana City 

Final Report 

2-52 

 

 

Figure 2.3.8-3 
Drawing of Typical Pump Station (Large Size) – 3/3 



Detailed Design Study of Water Supply  
and Sewerage System for Astana City 

Final Report 

2-53 

4) Sewers and Manholes 

ⅰⅰⅰⅰ) Sewers 

Inventory of sewers was investigated.  Construction of sewers started in 1951.  The 

inventory of a total sewer length of 226.6km provides information on location, diameter, 

length, material type, construction year and manhole numbers in each pipeline. 

Figure 2.3.9 shows the sewage collection network.  Specific feature of the network is as 

shown below: 

- A pressure line basically consists of double lines. 

- Pressure lines are made of steel pipe, 14% of total length 

- Cast-iron pipe is broadly used, 40% of total length.  

- Concrete pipe is relatively low in composition percentage.  

- Asbestos-cement has about 20 %, most of them are utilized for small diameter pipeline 

below 300mm.  

- Use of asbestos-cement pipe is not restricted at present, which may cause the lung disease 

asbestosis. 

Table 2.3.10  Composition of Different Pipe Materials 

Pipe Material  Length (m) Percentage Remarks 
Asbestos-cement 45,461.51 20.1  
Cast-iron 85,380.96 37.7  
Ceramics 32,574.45 14.4  
Reinforced concrete 27,929.70 12.3 Mainly gravity collector 
Polyethylene 2,240.00 1.0  
Steel 32,264.80 14.2 Mainly pressure collector 
Other 727.00 0.3  
TOTAL 226,578.42 100.0  

 

As for the installation depth of sewers, some pressure lines are installed above the ground. 

ii) Manholes 

A total of 5,279 manholes were found in the above-mentioned inventory.  From this number, 

average distance between two manholes is calculated approximately 43m.  Through the field 

investigation, numbers of 5,213 manholes were confirmed as described in the next section.   

 



Detailed Design Study of Water Supply  
and Sewerage System for Astana City 

Final Report 

2-54 





Detailed Design Study of Water Supply  
and Sewerage System for Astana City 

Final Report 

2-57 

2.3.3 Field Confirmation 

(1) Results of Investigation on Manhole Cover  

A Total of 5,213 manhole covers were confirmed through the field investigation against the 

numbers of 5,279 in the inventory list.  Typical example of manhole covers through 

investigation are shown in Appendix. 

In general, status of manhole is not in good condition.  The covers on the road are badly worn, 

remaining shallow groove of cast pattern on the surface.  The covers are also rusted seriously 

when they are located in the pavement even if they have enough groove depth.  Only 2% of 

manholes of total number were judged as “good” condition.  Early replacement of all the 

manhole covers is recommended for the safety. 

(2) Result of Sewage and Sludge Quality Examination  

Water and sludge quality examinations were conducted during early October in 2002 and during 

in March 2003 to evaluate existing treatment process and clarify environmental problems.   

1) Evaluation of water and sludge quality  

Water and sludge quality data are included in Appendix.  The following are summary of the 

evaluation. 

i) Sewage treatment 

• Inflow sewage quality results are almost the same as those examined by STP 
laboratory in the past. 

• Concentrations of organic substances of the sewage is considered to be standard level 
of domestic sewage 

• Sewage and sludge treatment efficiency is satisfactory.  

• Effluent water quality meets design water quality standard.  

ii) Sludge treatment 

• Raw sludge concentration is very high (5%) because of the operation method of 
primary sedimentation tank. 

• Excess sludge is about 2000mg/l MLSS with the good settlement characteristics. 

iii) Taldy kol reservoir 

• Water quality is similar to effluent from the STP other than items of nitrogen and 
phosphorus. 

iv) Water in the natural channel at Marshland extended from the STP 

• TN and TP at the marshland are remarkably lower than those of Taldy-kol reservoir.   

• COD, BOD and SS are almost on the same or slightly higher level comparing with 
the reservoir water quality. 



 

CHAPTER 3 CONFIRMATION OF THE OUTLINE 
OF JBIC ASSISTED PROJECT 



Detailed Design Study of Water Supply  
and Sewerage System for Astana City 
 Final Report 

3-1 

CHAPTER 3 CONFIRMATION OF THE OUTLINE OF JBIC 
ASSISTED PROJECT 

3.1 General 

Fieldwork was conducted to update the information on existing water supply and sewerage 

systems as discussed in Chapter 2.  In addition, discussions on the details of the proposed 

facilities were made with concerned parties to come up with quantities/specifications by 

facility. 

Because of some development by the ASA since the time of F/S completion and other field 

findings on the deteriorating conditions of facilities, final confirmation on the scope of work 

was carried out during the basic design stage. 

Based on the results of the basic design (B/D), some modifications of the scope of the work 

for JBIC assisted project was made between JBIC and Kazakhstan side on February 17, 2003. 

The scope of the work agreed in the Minutes on Discussion (M/D) between JBIC and the 

Government of Kazakhstan signed in February 2002, is in principle maintained except for the 

following countermeasures: 

(1) Omitted Item based on B/D  

• Construction of one unit of water distribution pump station at WTP is canceled based 

on B/D study.  Existing water distribution pump station will be used for the water 

supply to the new government area.   

• Construction of one unit of sludge digestion tank at STP is canceled based on B/D 

study.   

(2) The item that Kazakhstan side will undertake 

• Rehabilitation of raw water transmission pipe (No II line) 

(3) The item that scope of work is reduced 

• Operation and Maintenance Equipment: Some construction machines are reduced 

under the idea that major construction work is contract out. 

(4) Some additions within the frame work of M/D in the E/N 

• Rehabilitation of existing water distribution pump station instead of the construction of 

a new pump station at WTP 

• The replacement of about 100 km distribution pipes is kept, although pipe diameters 

increased considerably comparing with previous assumptions. 

Table 3.1.1 presents the scope of work for preparation of Detailed Design.  Figure 3.1.1 



Detailed Design Study of Water Supply  
and Sewerage System for Astana City 
 Final Report 

3-2 

shows location of distribution pipes to be replaced.  Refer to Table 3.4.1 for the list of O&M 

equipment. 

Table 3.1.1  Scope of Work for Preparation of Detailed Design 

Com
pone

nt 
Major Facility Component 

Facilities/Equipment Descriptions 

Intake Tower Construction; Capacity 210,000 m3/d x 1 unit （including 
Mechanical Room, Electrical Room & Staff Room） 

Access Road Construction; Width 6 m x Length about 300m 

Mechanical Equipment Procure & Install; Pump: 36.5 m3/min x 6 units（including 2
stand-by） 

Water Intake Facility 
(210,000m3/d) 

Power receiving and 
distribution facility Procurement and installation 

Raw Water 
Transmission Facilities Transmission Pipeline Not Applicable 

Distribution Chamber 1 unit with a capacity of 210,000m3/d including production 
loss 

Receiving Well 2 wells with a total capacity of 105,000m3/d including 
production loss 

Chemical Mixing Tank 2 units with a total capacity of 105,000m3/d 
Flocculation Basin 6 trains with a total capacity of 105,000m3/d 
Sedimentation Basin 6 units with a total capacity of 105,000m3/d 
Rapid Sand Filter 12 units with a total capacity of 105,000m3/d 

Washing Drain Basin  2 units with each capacity of 1,280m3; 2 units each of return 
water and sludge drain pump  

Sludge Thickener 2 units with each capacity of 890m3 with 2 units of sludge 
drain pump 

Sludge Drying Bed 6 beds with each dry area of 900m2  
Cake Yard 600m2 
Discharge Pool 2 units with each capacity of 1,000m3 

Chemical Feeding Facility  Alum, Polymer, powdered Activated Carbon for 
105,000m3/d;  

Chlorine Feeding Facility  Chlorine Injection Facility, Chlorination Room 

Administration Building Served both for proposed and existing water treatment 
systems (2,430m2 – 3 stories) 

Measuring/Examination 
Equipment Laboratory equipment 

Power receive and distribution 
facility Outdoor type transformer 11,35 / 6 kV Duplex 

In-plant Piping System 75mm – 1600 mm x length 5,350 m 

Water Treatment 
Facility (100,000m3/d) 

Monitoring & Control System SCADA; Central monitoring system 
Distribution Pump Station M& E equipment partial rehabilitation 
Distribution Pipe  Construction: Pipe diameter 1000mm x length 5.6 km Water Distribution 

Facility 
Distribution Pipe  Replacement: Pipe diameter 100 to 1000 mm x length 100 

km 

W
at

er
 S

up
pl

y 

Service Facility Water Meter  Procure & install: Domestic Water Meter 152,000 units and 
Bulk Meter 1,900units 

Inlet Screen Replacement of Existing screen facilities 

Lift up Pump Replacement of Existing Pump of 0.9 m3/sec x 2units and 
0.45m3/secx2units; Rehabilitation of inlet BLDG 

Inlet Pipe Replacement of pipes; receiving chamber-pump pit and 
pump pit-Grit Chamber 

Grit Chamber Construction of 2 units made of RC 

Primary Sedimentation Tank 

Rehabilitation of mech. equip. for existing 6 tanks (dia 28m)
and raw sludge pump facilities; Construction of 2 tanks 
(same capacity as existing one) including raw sludge pump 
facilities 

Se
w

er
ag

e 

Se
w

ag
e 

Tr
ea

tm
en

t P
la

nt
 

Sewage Treatment 
Facility 
(136,000m3/d) 

Blower Facility Replacement of 20,000 Nm3/hr x 5 units, Rehabilitation of 
Blower Building  



Detailed Design Study of Water Supply  
and Sewerage System for Astana City 
 Final Report 

3-3 

Aeration Tank Rehabilitation of Tanks 

Final Sedimentation Tank 

Rehabilitation of mechanical equipment for Existing 10 
tanks with diameter 28m, 
Construction of 2 tanks with the same capacity of existing 
one 

Return Sludge Pump Replacement of Pump of 950 m3/hr x 5units, Construction of
pump room 

Rehabilitation of Discharge 
Pump 

Replacement of existing pump of 0.9m3/secx2units; 
0.45m3/secx2units and 80m3/hrx2units 

Sewage Treatment 

Facility 

(136,000m3/d) 

In-plant Pipe/Channel Dia 200mm – 2000 mm x length 3,000 m 

Rehabilitation of Gravity 
Thickener 

Rehabilitation of Mechanical Equipment, Replacement of 
Pump of 80 m3/hr×4 units, Replacement of Tank Cover 
(Existing tank; diameter 20m x 2 tanks) 

Installation of Mechanical 
Thickener for Excess Sludge  

Installation of Mechanical Thickener of 75 m3/hr x 3 units; 
Construction of Polymer Feeder Facility, Sludge Holding 
Tank, Thickened Sludge Holding Tank and Thickener Room 

Rehabilitation of Sludge 
Digester  

Installation of Mixer and Replacement of heating equipment 
in the existing 2 tanks (Volume 2,500m3) 

Rehabilitation of Digester 
Equipment 

Replacement of Boiler (4.5t/hr x 2 units); Rehabilitation of 
Gasholder (2 units) 

Sludge Treatment 
Facility 

Sludge Dewatering Unit 

Installation of Dewatering Unit, Polymer Feeder, Sludge 
Feed Pump and Sludge Cake Convey Equipment; 
Construction of Dewatering Building (staff room and control
room) 

Measuring/Examination 
Equipment Laboratory equipment 

Electric Facility Lump Sum 
In-plant Landscaping Lump Sum 

Se
w

ag
e 

Tr
ea

tm
en

t P
la

nt
 

Common Facility 

Monitoring & Control System Lump Sum 

Intermediate Pump Station  
Rehabilitation of 17 Pump Stations 
Replacement of Mechanical/Electrical Equipments for 17 
Pump Stations 

Sewers Replacement of Pipes of Diameter 100mm to 800mm, Total 
Length 21 km 

Se
w

er
ag

e 

Sewers 

Rehabilitation of Manhole 
Cover Replacement of 5,300 Manhole Covers 

Com
mon Procurement of Operation and Maintenance Equipment

Power Shovels, Excavators, Trucks, Truck Cranes, Machine 
Tools, Patrol Cars, Generators, Road Pavement Heavy 
Machines, etc. 

 



D
etailed D

esign Study of W
ater Supply  

and Sewerage System
 for Astana City 

 
Final Report 

3-4 

 

400 

300 

300 

900 

500 

400 

700 

300 
400 

300 

300 

200 
400 

300 

300 

300 

400 400 

300 

300 

300 

400 

200 300 
400 

400 

500 

400 

400 

300 
500 

400 
200 

1000 

300 

200 

200 

300 

400 

300 400 
400 

600 

400 

300 

400 

250 
250 

600 

200 
300 200 

500 

300 

700 
300 

300 

300 

400 

300 

300 
200 

1000 
700 

600 
400 

200 200 150 

600 

600 

600 

200 
200 

200 

100 
200 

100 
250 

600 

400 

S=1/70000 
Масштаб 1:70000 

Figure .3.1.1  Location of Pipes to be Replaced 

Чертеж 3.1.1  Расположение труб, которые будут заменены 

800 

500 

800 
400 

WTP 
НФС 



Detailed Design Study of Water Supply  
and Sewerage System for Astana City 
 Final Report 

3-5 

3.2 Water Supply Facilities 

Table 3.2.1 summarizes major facilities to be either constructed or rehabilitated/replaced. 

Table 3.2.1  Concerned Water Supply Facilities for the Project 

Major Facility Description Remarks 
1. Water Intake 

Facility 
・ Construction of one unit of water intake 

facility at Vyacheslavsky reservoir (Capacity 
210,000m3/d) 

・ Access road construction to meet the 
regulation for construction of facilities in 
public water body (sanitary buffer zone) 

・ Intake pump facilities to meet the manner of 
use of 2 parallel raw water transmission 
pipelines 

・ Power receiving and distribution equipment 

・ To ensure 200,000m3/d of the 
capacity of water treatment 
plant, 5% water loss is 
additionally counted. 

・ Location of the facility was 
re-studied (out of 100m radius 
from existing facility). 

・ Depending on reliability of the 
existing pipelines, required 
pump capacities are different 
(oldest pipeline is not used). 

2. Raw Water 
Transmission 
Facility 

・ Replacement of pipeline with a total length of 
15 km between the WTP and Vyacheslavsky 
reservoir 

・ Four replacement sections  

・ Four priority sections were 
identified based on the leakage 
records. This portion shall be 
conducted by Kazakhstan side. 

3. Water 
Treatment 
Plant 

Construction of water treatment facilities within 
the premises of existing WTP 
・ Water Treatment Facility - Receiving Well, 

Rapid Chemical Mixing Tank, Flocculation 
Basin, Sedimentation Basin, Rapid Sand Filter 
and Chlorination Tank 

・ Wastewater Treatment Facility – Washing 
water drainage tank, Sludge thickener, Sludge 
drying bed and Discharge pool 

・ Administration Building 
・ Measuring/Examination Equipment 
・ Power Receiving & Distribution Equipment 
・ In-plant Piping System 

・ Water Treatment Facility:  

4.Water 
Distribution 
Facility 

(1) Distribution Pump Facility: Replacement of 
distribution pump facilities for water supply 
to new governmental area 

(2) Distribution Pipeline:  
1) Construction of main distribution 

pipeline with a length of 5.6 km 
2) Replacement of existing distribution 

pipes with a total length of 100 km 

・ Distribution pump facilities 
shall include pump facilities and 
electrical facilities. 

・ The length of main distribution 
line was reduced.  Further 
requirements will be managed 
by Kazakhstan funds. 

・ Reflecting current improvement 
achieved by ASA in right bank 
area of the Ishim River, contents 
of pipes changed from dia 
100mm–500mm to dia 
100mm–1000mm. 

5.Service 
Facility 

Procurement and installation of water meter 
・ Domestic individual meter: 152,000 units 
・ Bulk water meter: 1,900 

 

6.Monitoring 
and Control 
System 

・ Water Intake Facility 
・ Water Treatment Plant 
・ Water Distribution Pump Facility 

 



Detailed Design Study of Water Supply  
and Sewerage System for Astana City 
 Final Report 

3-6 

3.3 Sewerage Facilities 

Table 3.3.1 summarizes major facilities to be either constructed or rehabilitated/replaced. 

Table 3.3.1  Concerned Sewerage Facilities for the Project 

Major 
Facility Description Remarks 

1.Sewage 
Treatment 
Plant 

Rehabilitation and expansion of the existing sewage treatment 
plant to ensure treatment capacity of 136,000m3/d 

-Sewage Treatment Facility – Inlet Screen, Lift-up pump, Inlet 
pipe, Grit Chamber, Primary Sedimentation Tank with raw 
sludge pump facilities, Aeration Tank, Blower Facilities, Final 
Sedimentation Tank with return sludge facilities, Discharge 
Pump Facilities, In-plant pipe/channel  

-Sludge Treatment Facility – Sludge Thickener, Mechanical type 
Sludge Thickener, Sludge Digestion Tank and its supplementary 
equipment, and Sludge dewatering equipment and its BLDG with 
a staff/control room 

-Measuring/examination Equipment 

- Electrical Facility  

- In-plant Landscaping 

All units of sludge clarifier both for 
Primary and Final Sedimentation 
Tank are deteriorated requiring 
replacement. But, only 2 units of 
each tank are considered as agreed 
in M/D. 

Inlet facilities are deteriorated 
requiring replacement, but only 
original countermeasures are 
adopted 

2.Sewage 
Collection 
System 

(1)Intermediate Pump Station: Rehabilitation of existing 17 pump 
stations 

(2) Sewers: Replacement of existing sewers: 21 km 

(3)Manhole covers: Replacement at 5,300 points 

Replacement of intermediate pump 
facilities include screen, flow meter 
and pump unit.   

3.Monitoring 
and Control 
System 

Sewage Treatment Plant 

Intermediate Pump Station 
 

3.4 Common Requirements for O&M to Water Supply and Sewerage Project 

Among equipment/machine required for operation and maintenance of the facilities are heavy 

machine for civil work, various kind of vehicles and others. 

Table 3.4.1   List of O&M Equipment to be Procured 

No. Item Type Specification No. 
1 Bucket Loader TO-40 Big Bucket - 2m3 1 

2 Excavator UDS-114A, Truck Base Bucket – 0.35-0.65m3 2 

3 Excavator Made in Japan or Germany  3 

Frozen Ground Excavator  Blade Length 2.8m 2 
Ditto Tractor Base MTZ Blade Length 1.5m 1 4 
Ditto Tractor T-150 Base Blade Length 2.8m  

5 Steam Generator Base of off-road truck  2 



Detailed Design Study of Water Supply  
and Sewerage System for Astana City 
 Final Report 

3-7 

6 Dump-truck  Loading 10t 5 
7 Wagon Truck   5 

Truck Crane Boom Length 25m Load 16t 1 8 Ditto  Load 10t 2 
Trailer  Loading 40t 1 9 Ditto  Loading 20t 1 
Channel Washing Machine KO-514 Base Kamaz 2 
Ditto KO-514 Base Zil 2 10 
Ditto KO-560 Base Kamaz 2 

11 Sewer Washing Machine DTK-260 Base Zil53016 1 
12 Vacuum Vehicle KO-503V  10 
13 Flusher KO-829-1 Base Zil-5301 2 
14 Off-road Vehicle   5 
15 Pipe Layer TP12.04 Load – 6-12t 2 
16 Compressor K-2 10kg/cm3 2 
17 Welding Transformer TDM-401  5 

Generator  Up to 2.2kW 2 
Ditto  Up to 4.5kW 2 
Ditto  Up to 3kW 1 18 

Ditto  Up to 75kW 1 
19 Sub-merged Pump  20-100m3/h 10 

Pump + generator  200m3/hr 1 20 Ditto  500m3/hr 1 
21 Trace Detecting Machine   2 
22 Leakage Detecting Machine   2 
23 Potable Ultrasonic Water Meter   8 
24 Flow Meter gravity and canals  D300-800 2 
25 Mobile Laboratory ETL-35 Truck Base 1 
26 Water Meter Testing Factory  D15-50mm 1 
27 Passenger Bus   2 
28 Truck Crane Boom length up to 22m  1 
29 Maintenance and Repair Center   1 

30 Laboratory for Pipe Teleinspection   1 

31 Horizontal Boring Machine UGB-3A D=0-600mm 1 
32 Trenchless Pipe Layer  D=50-600mm 1 

33 Groundwater Level Reduction Unit  Up to 15 m 2 

34 Polyethylene Pipe Welder  D=50-400mm 2 
35 Operation and Maintenance Information Equipment  1 

Equipment for the Workshop for Maintenance and Repair of the Pump Equipment and Valves 
36 Vertical Turning Lathe M-1532  1 
37 Horizontal-milling Lathe M-6T82G  1 
38 Vertical-milling Lathe M-6T13  1 
39 Hydraulic Press M-P6330 P-200-599bar 1 
40 Vertical-drilling Lathe M-2S132  3 
41 Tool-grinding Desk Machine M-3L631  5 
42 Screw-cutting Lathe M-16VT20P.02  4 
43 Screw-cutting Lathe M-1M63N  3 
44 Slotting Machine M-7402  2 
45 Jig saw M-8725  2 
46 Guillotine Crank Shears M-NG-13  2 

 



 

CHAPTER 4 GENERAL APPROACH AND 
CONDITIONS AND ASSUMPTIONS 
FOR FACILITY DESIGN 



Detailed Design Study of Water Supply  
and Sewerage System for Astana City 
 Final Report 

4-1 

CHAPTER 4 GENERAL APPROACH AND CONDITIONS AND 
ASSUMPTIONS FOR FACILITY DESIGN 

4.1 General Approach for Facility Design 

The scope of the project with JBIC loan amount was agreed between JBIC and Kazakhstan 

side.  Therefore, planning fundamentals and conditions for the facilities that are the outputs 

of F/S were given conditions for detailed design study.  Accordingly, the study focused on 

the detailed methodologies and specifications of the facilities to come up with the detailed 

design. 

4.2 Approach to Water Supply Component Design 

Rehabilitation and construction of concerned facilities should be planned/designed to ensure 

effective combination of component facilities and comprehensive arrangements with existing 

facilities. 

The following were common consideration for design of water supply facilities: 

1) Determination of appropriate/economical facility capacity, though SNiP standard should 

be referred to. 

2) Considering cold climate, easy O&M should be sought such as a provision of roof/cover 

over the facilities. 

3) Priority should be rather given to the quality, however, selection of materials and 

equipment/machine for easy procurement of spare parts was considered.  

4) Construction plan should be prepared in full consideration that rehabilitation work had to 

be done without disturbing the operation of the existing facilities. 

5) Careful consideration should be given on the cold climate in civil work (no use of frozen 

soil, etc.)  

Approach by major facility is described below: 

(1) Water Intake Facility 

The intake tower, which will be constructed in the reservoir, would be designed to take 

water at different water levels to ensure stable water intake through the year in 

quantity-wise and quality-wise.  The tower is located 100m far from existing facilities in 

accordance with the SNiP standard. 

High turbid water may be arisen during the construction of the new facilities in the 

reservoir.  The measures to minimize the influence to the existing intake works shall be 



Detailed Design Study of Water Supply  
and Sewerage System for Astana City 
 Final Report 

4-2 

provided.  The location of the new facility would be determined base on the results of 

topographic survey in the reservoir. 

The channel to introduce raw water to the new intake tower would be arranged with the 

invert level of + 387 m, which is the same bottom level of the existing intake tower (see 

Figure 4.2.1).  The depth of foundation of the intake tower should be determined with 

sufficient safety in relation to supporting soil strata conditions.  The soil bearing force of 

the planned strata is sufficient enough for supporting the facility based on the existing 

data and the results of the soil boring test. 

 

Figure 4.2.1  Water Intake Tower 

(2) Water Treatment Plant 

A new water treatment plant with a capacity of 100,000 m3/d should be designed.  The 

treatment process adopted in the existing plant (chemical coagulation, sedimentation and 

rapid sand filtration) is also adopted for the new plant.  The existing distribution 

reservoirs will be utilized, and a part of existing distribution pump facilities will be 

replaced to meet the capacity of the new treatment plant (including the supply to new 

built-up area in the left bank area of Ishim River). 

As the measures against cold climate, roof/cover and heating systems to the facilities, 

where daily O&M work is necessary, shall be provided.  As common measures required 

for cold climate, the following were considered; additional depth of the foundation 

bottom of the facilities than warm climate area, pile foundation and soil cover. 

(3) Construction of distribution pipeline and replacement of existing distribution pipeline 

For new distribution pipeline (5.6 km with dia. 1,000mm) and for replacement of about 

100 km existing pipelines, construction sections should be identified by Astanagenplan 
[...]

• Time for calculation: 500sec. 

(3) Results of Analysis 

The following five (5) cases were studied. 

• Case 1   No countermeasure is provided 

• Case 2   P1: Existing one-way surge tank only 

• Case 3   P1: Existing one-way surge tank + P2: New one-way surge tank 

• Case 4   P1: Existing one-way surge tank + P3: Air-vessel at intake 

• Case 5   P1: Existing one-way surge tank + P2: New one-way surge tank  

+ P3: Air-vessel at intake 

Results of analysis are shown as follows: 

1) Case 1: Large negative pressure is occurred through all pipeline length. 

330

340

350

360

370

380

390

400

410

420

430

0

10
00

0

20
00

0

30
00

0

40
00

0

50
00

0

60
00

0

 

Figure 5.2.4  Case 1: No Measure is Provided 

Lowest 



Detailed Design Study of Water Supply  
and Sewerage System for Astana City 
 Final Report 

5-21 

2) Case 2: Downstream of Point 1 has no problem, while a large negative pressure is 
observed upstream of Point 1 

330

340

350

360

370

380

390

400

410

420

430
0

1
0
0
0
0

2
0
0
0
0

3
0
0
0
0

4
0
0
0
0

5
0
0
0
0

6
0
0
0
0

 

Figure 5.2.5  Case 2: P1 - Existing One-Way Surge Tank 

 

3) Case 3: Downstream of Point 2 has no problem.  But, a large negative pressure is 
occurred upstream of Point 2. 

330

340

350

360

370

380

390

400

410

420

430

0

10
00

0

20
00

0

30
00

0

40
00

0

50
00

0

60
00

0

 

Figure 5.2.6  Case 3: P1 - Existing One-Way Surge Tank + P2 - New One-Way Surge 

Tank 



Detailed Design Study of Water Supply  
and Sewerage System for Astana City 
 Final Report 

5-22 

4) Case 4: Downstream of Point 1 has no problem.  But, negative pressure on the Point 1 
and Point 2 cannot be canceled due to small size of air vessel. 

330

340

350

360

370

380

390

400

410

420

430

440
0

10
00

0

20
00

0

30
00

0

40
00

0

50
00

0

60
00

0

 

Figure 5.2.7  Case 4: P1 - Existing One-Way Surge Tank + P3 - Air-Vessel at Intake P/S 

 

5) Case 5: There is no problem along the pipeline route in this case. 

330

340

350

360

370

380

390

400

410

420

430

0

10
00

0

20
00

0

30
00

0

40
00

0

50
00

0

60
00

0

 

Figure 5.2.8  Case 5: P1 - Existing One-Way Surge Tank + P2 - New One-Way 

Surge Tank + P3 - Air-Vessel at Intake P/S 

 



Detailed Design Study of Water Supply  
and Sewerage System for Astana City 
 Final Report 

5-23 

(4) Recommended Measures 

According to the above-mentioned examinations, measure proposed in Case 5 is 

recommendable against water hammer caused by sudden stop of intake pump.  Among the 

required facilities, the air-vessel at the point 3 is proposed for the Project as auxiliary facility 

for new intake pumps.  The one-way surge tank at the point 2, however, shall be constructed 

together with the rehabilitation work of the raw water transmission pipeline No. II.  In 

addition, the one-way surge tank at the point 1 shall also be rehabilitated. 

Instead of providing the new one-way surge tank at the point 2, provision of air valves at 

peaks of pipelines stretching over all section will be an alternative plan.  This alternative, 

however, is not recommendable because of unreliability of functioning of air valves, 

especially in a winter season. 

As a result of the examination, the JICA team strongly recommend that the one-way surge 

tank at the point 2 be constructed together with the rehabilitation work of the raw water 

transmission pipeline No. II and existing surge tank at the point 1 before operation of the 

proposed P/S. 

 



Detailed Design Study of Water Supply  
and Sewerage System for Astana City 
 Final Report 

5-24 

5.3 Water Treatment Plant 

5.3.1 Recommendations in F/S 

(1) “To meet the water demand for the year 2010, a capacity of approximately 100,000 m3/day of 

additional WTP should be constructed to recover the lost capacity at the existing plant.” 

A new WTP with a capacity of 100,000 m3/day is needed to cope with increase of demand 

and with decrease of existing plant’s capacity. 

(2) “The existing WTP will continue operations until the commissioning of the New WTP (No.3) 

which is intend to replace WTP No.1.” 

Existing plant shall not be abolished until new plants with sufficient capacity are to be 

completed.  Existing facilities, however, shall be rehabilitated one after another to maintain 

their capacities at some level.  This rehabilitation work is out of scope of this project. 

(3) “Proposed Water Treatment Facilities for New Water Treatment Plant”  

Outlines of proposed water treatment facility in F/S is presented in Table 5.3.1.  Considering 

raw water quality and planned treatment capacity, proposed process in F/S is regarded 

appropriate.  Treatment method conforms to regulation of SNiP.   

Table 5.3.1  Outlines of Proposed Water Treatment Facilities 

Name of Facility Type 

Receiving Well RC Rectangular Tank 

Rapid Mixing Tank Hydraulic Mixing Type 

Flocculation Tank 3 Step Horizontal Flow Type 

Sedimentation Basin Horizontal Flow Type with Sludge Collector 

Rapid Sand Filter Down Flow Type 

Administration Building RC, 3 stories 

Distribution Pump Building RC, Ground and basement floors 

(4) ”Proposed Automatic Operation and Monitoring System”  

Automatic operation is applied to the Rapid Sand Filter for filtering and backwashing 

processes, and to distribution pumps for speed control by discharge pressure.  As for 

monitoring, major operating information is monitored at the Central Monitoring Room in the 

administration building. 



Detailed Design Study of Water Supply  
and Sewerage System for Astana City 
 Final Report 

5-25 

(5) “Buffer zones” 

Required buffer zones specified in SNiP shall be secured. 

5.3.2 Design Policy 

As a result of discussions and consideration stipulated above, following design policies were 

established for the new water treatment facility: 

(1) Treatment Capacity 

Treatment capacity of the new plant is 100,000m3/day.  All facilities were designed based on 

that capacity.  Facilities from receiving wells to filters, however, were designed for 

105,000m3/day taking account of production loss.   

(2) Water Treatment Method 

Regarding treatment method, the clause 6.10 of SNiP 2.04.02-84 recommends following two 

methods against present raw water quality and planned treatment capacity: 

!"Horizontal Sedimentation Tanks – Rapid Filters 

!"Contact Pre-filters – Rapid Filters (two-step filters) 

The latter method employs meshed drum filters, and it is not recommendable because it is 

expected that the meshed drum filter be easily clogged with algae in the eutrophicated 

reservoir water. 

The method composed of up-flow reactor clarifiers and rapid filters is not recommendable 

because of low turbidity of raw water except the snow-melting season. 

Existing plant employed former method and accomplished rather good treatment results.   

Considering regulation of SNiP and present performance of the existing plant, the former 

method is adopted. 

(3) Wastewater and Sludge Treatment Method 

At present, backwash water from filters and drainage from sedimentation basins are 

discharged to the river without treatment.  It, however, shall not be discharged to the river 

without treatment because of environmental reason.  Because of this reason, wastewater and 

sludge treatment facilities shall be provided in the Project.   

Upon completion of the Project, all backwash water from existing and new filters will be sent 

back to a distribution well through a washing drain basin, which buffers shock load caused by 



Detailed Design Study of Water Supply  
and Sewerage System for Astana City 
 Final Report 

5-26 

backwashing.   

Sludge drained from sedimentation basins of the new plant will be led to thickeners and 

thickened sludge will be dried up at sludge drying beds.  Supernatant of the thickener and 

wastewater from the drying beds are led to a discharge pool and then discharged to a drain 

pipeline.  Washout wastewater with settled sludge from the existing plant will be led to the 

sludge drying beds directly because settled sludge is compressed during one-year operation.   

(4) Design Policy 

The following principles was applied in the detailed design of proposed water treatment 

facilities:   

!"Present operation and maintenance situation shall be considered and full dependence 

on mechanical equipment shall be avoided. 

!"Economic aspects shall be considered important.  Extravagant equipment shall not 

be introduced. 

!"Mechanization and automation are appropriate only where operations are not readily 

accomplished manually, or where they greatly improve the reliability assuring safe 

and stable water supply. 

!"Hydraulically based devices that use gravity for works such as rapid mixing and 

flocculation are preferred to mechanised and/or automated equipment in 

consideration of the available favourable topography of the plant site. 

!" Indigenous materials and products such as filter sand, gravels for concrete, concrete 

products etc. that are easy and safe for use in construction should be used to reduce 

costs, and to bolster the local economy and expand industrial development, as far as 

they fulfill required characteristics and performance. 

5.3.3 Design Details 

(1) Design Capacity and Design Calculations 

Treatment capacity is 100,000m3/day except facilities from receiving wells to filters, which 

will be designed for 105,000m3/day taking account of production loss.  Most of facilities 

will be housed and equipped with heating system for ease of operation and maintenance in 

winter season. 

Approximate dimensions and structure of each facility is as shown in Table 5.3.2.  These 

dimensions are decided based on the design calculation taking into account of design criteria 



Detailed Design Study of Water Supply  
and Sewerage System for Astana City 
 Final Report 

5-27 

specified in SNiP.  Adopted design criteria are summarized in Chapter 4.  Design 

calculations are attached as Appendix.  Figure 5.3.1 shows the layout plan of proposed 

facilities.  Hydraulic profile of facilities and the process flow diagram are shown in Figure 

5.3.2. 

Table 5.3.2  Dimensions and Structures of Facilities 

Facility  Design capacity and structure 
Distribution chamber  10.2 m width x 10.0 m length x 7.4 m depth x 1 unit 
Receiving well  4.2 m width x 7.2 m length x 6.5 m depth x 2 basins 
Rapid mixing basin  4.2 m width x 4.2 m length x 4.3 m depth x 2 basins 

Flocculation basin  
9.0 m length x 1.2 m width x 3.7 m depth x 12 channels  
9.0 m length x 1.5 m width x 3.7m depth x 12 channels 
9.0 m length x 2.3 m width x 3.7 m depth x 12 channels 

Sedimentation basin  9.0 m width x 50.0 m length x 4.0 m depth x 6 basins 
Rapid sand filter  5.8 m width x 12.6 m length x 12 filters x 118 m/day 
Chlorine mixing channel  2.8 m width x 50.0 m length x 3.8 m depth x 1 basin 
Distribution pump room  (Existing) 12.0 m width x 78.0 m length 
Administration building  15.0 m width x 54.0 m length x 3 floors 
Washing drain basin  12.4 m width x 34.5 m length x 3.0 m depth x 2 basins 
Thickener  18.0 m diameter x 3.5 m depth x 2 basins 
Sludge drying bed  20.0 m width x 45.0 m length x 1.0 m depth x 6 beds 
Cake yard  20.0 m width x 30.0 m length 
Discharge pool  11.8 m width x 34.5 m length x 3.0 m depth x 2 basins 
Chemical room  12.0 m width x 23.4 m length x 3 floors 
Chlorination room  included in the above room 
In-plant piping  75 - 1600 mm 5,350m  
Miscellaneous  Paving, planting, gate and fencing, guard house, etc. 

(2) Design Water Level 

Design water levels in each facility were decided based on the hydraulic calculation attached 

as Appendix.  In the hydraulic calculation, water level of existing clearwater reservoir was 

set at 357.0 m, and water level of the distribution chamber was set at 363.4m.   

(3) Distribution Chamber 

Raw water is transmitted with three raw water transmission pipelines.  In order to control the 

flow to existing, new and future plants, a distribution tank will be provided.  The tank is 

divided into three compartments at the outlet side of the tank, and weirs control the flow to 

each plant.   



 
 

 

D
etailed D

esign Study of W
ater Supply  

and Sewerage System
 for Astana City 

 
Final Repor t

5-28 

� �� �� �� �� �� �� �� �� �� �� 	� 
�

�� �� 
� �� �� �� �� �� �� �� 	� �� �� �� �� �� �� 
��� �� �� �� �� �� �� �� 
� ����� ��

� �� �� �� �� �� �� �� �� �� �� 	� 
�

� �� 
� �� �� �� �� �� �� �� 	� �� �� �� �� �� �� 
��� �� �� �� �� �� �� �� 
� �������

� �� �� �� �� �� �� �� �� �� �� 	� 
�

� �� 
� �� �� �� �� �� �� �� 	� �� �� �� �� �� �� 
��� �� �� �� �� �� �� �� 
� ������� � �� 
� �� �� �� �� �� �� �� 	� �� �� �� �� �� �� 
��� �� �� �� �� �� �� �� 
� �������

� �� �� �� �� �� �� �� �� �� �� 	� 
�

� �� �� �� �� �� 
�� �� �� �� �� 
� �� �� 
�� �� 	� �� �� �� �

� �� �� �� �� �� �� �� �� �� �� 	� 
� � �� �� �� �� �� �� �� �� �� �� 	� 
�

� �� �� �� �� �� 
�� �� �� �� �� 
� �� �� 
�� �� 	� �� �� �� �

� �� �� �� �� �� 
� �� 	� �

� �� �� �� �� �� �� �� �� �� �� 	� 
�

� �� �� �� �� �� 
� �� 	� �

� �� �� �� �� �� �� �� �� �� �� 	� 
�

� �� �� �� �� �� �� �� �� �� �� �� �

� �� �� 
� �� 	� ��� �� 	�  � 	� �� 
� !� 	� 	

� �� �� �� �� �� �� �� �� �� �� �� �

� �� �� 
� �� 	� ��� �� 	�  � 	� �� 
� !� 	� 	

� �� �� 	� ��  � �� 
� "

� �� 
�  � �� �� 

‰

R‰K‰
L‰@‰

D
‰H‰

D‰@‰
N‰

I‰E

‰V‰
L‰

O‰Q‰
@‰S‰

O‰Q‰
N‰@‰̀

‰V‰
L‰

O‰Q‰
@‰S‰

O‰Q‰
N‰@‰̀

‰@‰
D‰

M‰
I‰

N‰
I‰R‰

S‰
Q‰@‰

S‰
I‰B‰

N‰
O‰

E ‰
H‰

D‰
@‰N‰

I‰E

� #�
� ��� �� �� "�� �� �� �� �� 	� �� �� ��
��� 	� "

� �� �� �� �� �� 
�� �� �� �� �� 
� �� �� 
�� �� 	� �� �� �� �

� �� �� �� �� �� 
� �� 	� �

� �� �� �� �� �� 
� �� 	� �

� �� �� �� �� �� �� �� "� !� 	� �� �� �� �� 


� �� �� 
� �� 	� �� 	� �� �

� �� 	�  � 	� �� 
� !� 	� 	

� �� �� 
� �� 	� �

� �� 
� �� �� �� �� �� 


� �� �� �� �
� �� �� �� �� �� �� �� 
 � �� �� �� 
� �� 


� �� 
� �� �� �� �� �� �� �� 	� �� �� �� �� �� 
� "

� �� 
�  � �� �� 


� #� �� �� �� �� �� ��� �� 
� �� $� 	� �� �� �� 	� �

� �� %� �� 
� &� �� �� �� 	� �

� �� %� �� 
� &� �� �� �� 	� �

� �� %� �� 
� &� �� �� �� 	� �

� �� %� �� 
� &� �� �� �� 	� �
� �� %� �� 
� &� �� �� �� 	� �

� �� %� �� 
� &� �� �� �� 	� �

� �� %� �� 
� &� �� �� �� 	� �

� �� %� �� 
� &� �� �� �� 	� �

� �� �� �� �� �� �� �� �� �� �� 
� "�� �� 
� �� �� �� �� �� �� �� 	� �� �� �� �� �� 
� "

� �� 
� �� �� �� �� 
� "�� �� �� 
� �� !� 	� "

� �� �� �� �� �� �� �� �� �� �� 
� "�

� '� �� �� �� �� �� �� �� �� 
� �� !� 	� "

� �� �� �� ���� 
� �� !� 	� "

� �� �� �� �� 
� �� �� 


� �� �� "�� �� �� �� 


� 	� �� �� �� 
� "�� �� �� �� �� 
� �� �� 
� 	� �� �� �� 
� "�� �� �� �� �� 
� �� �� 


� �� �� 	� �� �� �� 
�� �� �� �� �� �� �� �� 
� �

� 	� �� �� �� �� �� �� �� �� 	��� �� �� �

� �� �� �� �� �� �� �� 
� ��� �� �� �� �

� �� #� �� 
��� �� �� 
�� �� �� ��  � �� �� �� 	

‰C‰E‰N‰E‰Q‰@‰L‰]‰N‰\‰J ‰P‰L‰@‰N

� �� �� �� ���� 
� �� !� 	� "

Figure 5.3.1  Layout Plan of WTP 



 
 

 

D
etailed D

esign Study of W
ater Supply  

and Sewerage System
 for Astana City 

 
Final Repor t

5-29 

Figure 5.3.2  Process Flow Diagram and Hydraulic Profile 



Detailed Design Study of Water Supply  
and Sewerage System for Astana City 
 Final Report 

5-30 

1) Type : RC Rectangular tank 
Adjustable mechanical overflow weir flow control 

2) Dimensions  : 10.2 m width x 10.0 m length x 7.4 m depth x 1 unit 

3) Attachment : Powdered activated carbon dosing equipment 

(4) Receiving and Rapid Mixing Wells 

After distribution tank, raw water will flow into receiving wells provided at the each head end 

of two water treatment series.  Coagulation as a pre-treatment process of the rapid filtration 

will be applied at the receiving well so that the destabilization of charges on colloids and 

suspended solids, including bacteria and viruses may be achieved, followed by the treatment 

processes of flocculation, sedimentation, filtration, and disinfection.   
[...]
The Study Team investigated about availability of sand for filter media, and it was found that 

suitable quarts sand is available from eastern districts of Kazakhstan.  Since it is produced of 

crushing stone, effective size of sand can be selected in compliance with the requirements as 

filter media.  Proposed filter layer depth for the project is 70 cm.  Filter media will be laid 

as single-layer.  According to SNiP PK 4.01.02-2001 Table 21, characters of filter media 

required for filter layer with a depth of 0.7 - 0.8 m are; 0.7 - 0.8 mm of effective size and 1.8 - 

2.0 of non-uniformity coefficient.  Other characteristic, such like detrition loss, specific 

gravity and ignition loss are not specified in SNiP.   

The required filter area and number of units are interrelated.  The maximum size of filter bed 



Detailed Design Study of Water Supply  
and Sewerage System for Astana City 
 Final Report 

5-38 

should be limited to 120 m2 based on the regulation stipulated in SNiP to avoid uneven flow 
of backwash water. 

The applied design parameters for the filter media and filtration rate are: 

Filtration rate 118 m/day (for 12 filters, normal operation) 
142 m/day (for 10 filters with 1 for 
backwashing and 1 for suspended) 

Filter media 700 mm thick silica or quarts sand layer 
Effective Size: 0.7 mm,  
Uniformity Coefficient (d60/d10): <1.5 

Nos. of filters 
12 units 

Dimensions per 
unit 

5.8 m x 12.6 m (= 73.1 m2/unit < 120 m2) 

ii) Filter Washing Arrangements 

Backwashing is provided to remove the suspended materials that have been deposited in the 
filter bed during the filtration cycle.  Since the backwashing effect influences to the 
efficiency of filtration process, it is required to wash the filter media sufficiently.  The 
applied single-layer filter tends to remain suspended materials at surface of the layer 
especially and they cause mudball formation with improper backwashing action.  Thus, 
auxiliary scouring measure is required to prevent formation of mudball and to wash filter 
media sufficiently.   

There are two common auxiliary scour measures; one is the surface washing and the other is 
air scouring.  For the thinner layer with finer filter media, which is commonly adopted in 
Japan and United States, the former is suitable, and the latter is used for thick layer with 
granular filter media, which is common in Europe. 

With regard to backwashing, existing plant applies washing with pumped water tapped from 
clearwater reservoirs.  While, the self-backwashing type washing system, in which wash 
water will be reversed from other filters without pumps, is applicable in the proposed plant 
because of sufficient number of filter units.  It is applied for designed plant because energy 
for pumps can be saved, and auxiliary equipment is relatively less.   

The applied design parameters for the filter wash arrangement are as follows: 

Backwash 
rate 

0.60 m3/m2/min  

2 Auxiliary 
wash 

Surface wash   0.15 m3/m2/min 

Backwash 
water 

Self-backwashing  

iii) Filtration Rate Control (refer to Table 5.3.6) 

An integral requirement for the sustainable operation of filters is to distribute the settled water 



Detailed Design Study of Water Supply  
and Sewerage System for Astana City 
 Final Report 

5-39 

evenly into each filter, and to backwash them regularly, if the loss of head reaches the 
designed level or after 24 to 48 hours of filter-run, dependent on the settled water quality.  
Unscheduled backwashing is inevitable in situations where the turbidity of the settled water 
exceed the desirable level.  The water level in each filter unit rises as necessary to accept an 
equal portion of influent and indicates head loss.  There are two types of self-backwashing 
filter control device.  The one is the flow control by valves and the other is flow control by 
siphons, and the flow control by siphons is applied.  The applied filter control system is: 

1) Filtration system : Constant-rate filter with influent splitting 

and varying water level 

2) Influent control : Fixed weirs 

3) Effluent control : Control weirs 

iv) Number of Filters 

Number of filters and auxiliary filters in the design criteria published in Kazakhstan, Japan 

and United States are as follows: 

Kazakhstan JWWA AWWA 
Design Criteria SNiP  

PK 4.02.01-2001 
”Waterworks Facility 

Design Criteria” 
“Water Treatment 

Plant Design” 
Filter number 14 or 15(1 2 filters or more 4 filters or more 
Number of auxiliary 
filter 1 (20 filters or less) 1 filter per 10 filters 

for maintenance 
1 filter for 

maintenance 
  (1: Calculated with the formula in SNiP Item 6.97 under condition that total filter area is 877 m2.  

Twelve (12) filters are proposed for the new water treatment plant, although required filter 

number is 14 or 15 by calculation with the formula stipulated in SNiP.  Both of JWWA and 

AWWA do not regulate about number of filters.  They specify that the number shall be 

decided to maintain sufficient filtration flow even if one filter is out of service for 

maintenance.  Operation with 12 filters satisfies the required filtration rate as SNiP regulates 

in Item 6.97 in emergency case, in which one filter is out of service and another is in 

backwashing.  To avoid cost increase and to make operation and maintenance easier, the 

Study Team proposes that the filter number be 12.  



D
etailed D

esign Study of W
ater Supply  

and Sewerage System
 for Astana City 

 
Final Report 

5-40 

 



Detailed Design Study of Water Supply  
and Sewerage System for Astana City 
 Final Report 

5-41 

v) Underdrain System (refer to Table 5.3.7) 

The major requirements for the filter underdrain system are the support of the filter media, 

and the uniform distribution of backwash water across the entire filter bed.  In many 

instances, bases can be with reinforced concrete slabs with plastic strainers, pre-cast concrete 

perforated lateral concrete block, or simple perforated-pipe lateral systems.  The pre-cast 

perforated concrete block is applied in this project.  This type of underdrain system has been 

applied in many water treatment plants worldwide, especially in North America.  It has 

advantages in construction cost, easy in-situ manufacturing and simple installation work. 

(8) Chemical Applications and Chlorination 

Alum and polymer as coagulants, powdered activated carbon as temporary deodorant 

(maximum dosing period - one month) and liquid chlorine as disinfectant are recommended 

to be employed in the proposed WTP as same as the existing one.  The dosage rate (in mg/l) 

and application points of each chemical are proposed as shown in Table 5.3.8 taking account 

of operational conditions of the existing WTP facilities. 

All of the equipment and facilities for chemical applications and chlorination are provided in 

housings, i.e. Chemical houses and Chlorination room, which will be constructed next to the 

proposed water treatment plant. 

Table 5.3.8  Chemical Dosage 
(unit: mg/L) 

 Max. Ave. Min. Dosing Points 
1) Alum 30 7.5 1.0 Receiving well 
2) Polymer 0.1 0.05 0.025 Ditto 
3) Powdered 

activated carbon 20 - 5 Distribution basin (1 month /year) 

4) Pre chlorine Distribution chamber 
5) Intermediate 

chlorine 
5.0 2.0 1.0 Alternative for pre-chlorine at the effluent 

channel of sedimentation basins 
6) Post chlorine 1.5 1.0 0.5 Effluent chamber of filter units 

i) Alum Feeding Facility 

Alum will be delivered with bags containing 50 kg of aluminum sulphate Al2 (SO4)318H2O.  

According to the water quality records of the existing WTP, the maximum dosage is not likely 

to exceed 30 mg/l with a 10 percent solution.  The flow of alum solution is manually 

controlled according to the alum demand and to the actual raw water flow.  It is noted that 

the existing WTP system is using alum at an average rate of 4.74 mg/l, and hence the design 

is safe and satisfactory.  Since dissolved alum is sent from the existing chemical rooms by 

coagulant transfer pump, a coagulant storage tank is facilitated in new Chemical Room.



D
etailed D

esign Study of W
ater Supply  

and Sewerage System
 for Astana City 

 
Final Report 

5-42 



Detailed Design Study of Water Supply  
and Sewerage System for Astana City 
 Final Report 

5-43 

The alum feeding facility consists of with dimensions of 3.9 m x 5.5 m x 3.5 m (depth).  

Tank will be made of reinforced concrete with suitable acid resistant lining.   

ii) Storage of polymer and powdered activated carbon 

Because consumption amount of both chemicals is relatively small and period of dosing is 

limited, powdered activated carbon and Polymer will be stored sufficient for one-year 

operation for the former and for a half year, which is regulated by SNiP, for the latter against 

water treatment volume of 105,000 m3/day.  

The chemical storage for each facility is provided with suitable loading equipment to 

accommodate the specified maximum daily consumption of polymer and powdered activated 

carbon. 

iii) Chemical Room 

The chemical rooms for alum, polymer and powdered activated carbon locates right hand of 

the receiving well.  The dosing equipment for alum, polymer and powdered activated carbon 

are located at the first floor, and the storage powdered activate carbon are located at the 

second floor.   

1) Chemical Tanks 
Dimensions 

  

  Alum :  3.9 m x 5.5 m 
  Activated Carbon :  3.9 m x 5.5 m 
2) Room for alum, polymer 

and powdered activated 
carbon dosing facility 

  

  Dimensions : 12.0 m width x 23.4 m length  

iv) Chlorine Dosing Facility 

Chlorine will be supplied as liquid chlorine in one-ton cylinder.  The facility will include all 

equipment for storage, handling, dosing and injection of chlorine, together with safety 

equipment.  The operation of the chlorinators will be controlled manually.   

Chlorination equipment will be for pre, intermediate and post chlorination.  Pre-chlorination 

will be conducted for oxidization of iron, manganese, ammonium-nitrogen and other organic 

substances, for killing algae, and for disinfection of raw water.  Intermediate chlorination 

will be done for same purpose in case of rather contaminated raw water to avoid production 

of trihalomethane and musty smell.   



Detailed Design Study of Water Supply  
and Sewerage System for Astana City 
 Final Report 

5-44 

The pre- and intermediate chlorine will be dosed at the receiving well and outlet of 

sedimentation basin.  Dosing rate shall be controlled by checking the effect of chlorination.   

The same equipment will be used for pre- and intermediate chlorine injection because both of 

them will not be done simultaneously. 

Post chlorination will be conducted for disinfection purpose and be adjusted to retain 

necessary residual chlorine concentration in the distribution network.  

Evaporator will be equipped for feeding evaporated chlorine. 

Chlorine will be extracted from a cylinder loaded on a weighing machine being measured its 

consumption.  Cylinder pit and water spraying piping are equipped for chlorine leakage.   

1) Pre and intermediate 

chlorine injector 

:  7 to 22 kg/hr x 2 (1 for standby) 

2) Post chlorine injector :  2 to 7 kg/hr x 2 (1 for standby) 

v) Chlorination Room 

The new chlorination room is located in chemical room.  It is equipped with ventilation fans 

on the wall to prevent to chlorine accumulation and also heating apparatus to maintain 

temperature stable in the room.  Chlorine cylinder pit and water spaying piping is provided 

at the chlorination room for neutralization of chlorine gas in case of emergency.  Cylinder 

storage capacity of the house is limited to two cylinders due to safety reason.  Most of the 

cylinders will be stored in the existing chlorination house.  

 Dimensions   
   Chlorine measuring room : 9.0 m width x 5.7 m length 
   Chlorinator room : 9.0 m width x 5.7 m length 

(9) Sludge Treatment Facility 

In the proposed plant, settled sludge in sedimentation basins is drawn out by gravity 

periodically and fed to thickeners for thickening.  The thickened sludge is transferred to 

sludge drying beds by pump and dried there.  Supernatant, which is effluent from thickeners 

and sludge drying beds, flows into the discharge pool by gravity and is discharged to sewage 

by pumps.  Dried sludge is stored at the cake yard and is transferred to a disposal area.   

The backwash water from rapid sand filters is once stored at the washing drain basin and 

returned to the distribution chamber by pumps.   

Since the settled sludge of the existing sedimentation basins is so thickened in the basin that it 

will be transferred to the sludge drying beds directly.  The capacity of the thickeners will be 



Detailed Design Study of Water Supply  
and Sewerage System for Astana City 
 Final Report 

5-45 

designed to cope with discharge from the new plant, and its solid loading is set at 20 

kg/m2/day with proper allowance.   

i) Washing Drain Basin 

The backwash water from both the existing and new filters flows into the washing drain basin 

and returns to the distribution basin by pump after 1-hour detention.  The total capacity of 

the basin is more than the total amount of the backwash water discharged in one washing 

process.  The basin is equipped with pumps for returning water and sludge drainage.   

1) Capacity : 1,280 m3 per basin (3m water depth) 

2) Dimension : 12.4 m width x 34.0 m length x 3.0 m depth x 2 basins 

3) Return water pump : 11.0 m3/min x 17 m x 55 kW x 2 (1 for standby) 

4) Sludge drainage pump : 2.2 m3/min x 6 m x 5.5 kW x 2 (1 for standby) 

ii) Sludge Thickener 

The sludge thickener is the facility that receives the sludge settled in sedimentation basins and 

concentrates it effectively.  The sludge generation is assumed equivalent to about 15 

percents of the total production capacity.  The thickener is equipped with drainpipe, sludge 

feeding equipment, supernatant drainage equipment, rake and sludge discharge pump. 

1) Solid loading : 20 kg-DS/day 

2) Dimension : 18.0 m diameter x 3.5 m depth x 2 units 

3) Capacity : 1,780 m3 (890 m3 x 2 units, water depth 3.5m) 

4) Sludge drainage pump : 1.3 m3/min x 6 m x 3.7 kW x 2 (1 for standby) 

iii) Sludge Drying Bed 

The sludge drying bed is the facility that dries the discharged sludge from the sludge 

thickener efficiently.  The bed is equipped with drainage facility to accelerate dry the sludge. 

1) Solid loading : 20 kg-DS/m2/day 

2) Dimension : 20.0 m width x 45.0 m length x 1.65 m depth x 6 beds 

3) Area : 5,400 m2 (900 m2 x 6 beds, water depth 1.0m) 

iv) Cake yard 

The cake yard has a capacity to store the amount of discharged sludge for one-year.   

1) Dimension : 20.0 m width x 30.0 m length x 1 unit 

2) Capacity : 212 m3/year 



Detailed Design Study of Water Supply  
and Sewerage System for Astana City 
 Final Report 

5-46 

v) Discharge Pool 

The discharge pool will store supernatant of the sludge thickener and the sludge drying bed.  

From the discharge pool, drained water is sent to drain pipeline by pumps continuously.   

1) Dimension : 11.8 m width x 34.5 m length x 3.0 m depth x 2 units 

2) Capacity : 1,000 m3/unit  

3) Discharge pump  1.3 m3/min x 8 m x 3.7 kW x 2 units (1 for standby) 

(10) In-Plant Piping Work 

In-plant pipelines in the premises of the water treatment plant consist of underground piping 

between structures or process units carrying liquids to various destinations of the plant as 

tentatively summarized in following table:   

 Diameter Length 

 75 – 1600 mm 5,350 m 

(11) Distribution Pump Station 

There are eight distribution pumps for drinking water in the existing pump station.  Among 

of them, two pumps were recently converted from use for technical water to use for drinking 

water distribution to meet increase of drinking water demand.  The pump is the horizontal 

double suction volute type. 

Judging from the status of existing pumps and water demand, grouping of pumps was 